s=aranas. FCC RF Test Report Report No. : FG521307B

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

Sp ) = |[ spectrum by
Ref Level 0.00 dBm Offset 5.10 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
.10 dERR—FPURIOUS | INE_ARS PASS .10 ddRR—FPURIOUS | INE_ABS PARS
-20 dBm -20 dém
| SPURIOUS_LINE_ABS. | SPURIOUS_LINE_ABS
-40 dam -40 dBm
-50 dBm t I -50 dBm A
I B .y el -d"""]
. oy I . T vy .y -
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 958.06847 MHz -56.79 dBm -31.79 d 30.000 MHz 1.000 GHz 1.000 MHz 928,98301 MHz -56.60 dbm -31.60 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48330 GHz -34.03 dém -9.03 dB 1.000 GHz 2,490 GHz 1.000 MHz 248975 GHz -53.23 dBm -28.23 di
2,580 GHz 5,000 GHz 1,000 MHz 4,92137 GHz -53.50 d&m -28.59 dB 2.580 GHz 5.000 GHz 1.000 MHz 497943 GHz -53.64 dBm -26.64 d&
5.000 GHz 10,000 GHz 1,000 MHz 7.50350 GHz -37.88 dBm -12.88 dB 5.000 GHz 10.000 GHz 1.000 MHz 7.57849 GHz -35.52 dbm -10.52 dB
10.000 GHz 18,000 GHz 1,000 MHz 15,73939 GHz -52.93 dém -27.93 de 10.000 GHz 18,000 GHz 1.000 MHz 1573389 GHz -52.94 dém -27.94 d&
18.000 GHz 26,000 GHz 1,000 MHz 25.76226 GHz -53.35 dBm -28.35 dB 18.000 GHz 26.000 GHz 1.000 MHz 25.75477 GHz -53.24 dBm -26.24 d&
( | ) .- ( I ) o

Highest Channel / QPSK

Spectrum uf
Ref Level 0.00 dem Offset 5.10 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 ddRR—BPURIOUS J INF_ARS PARS
-20 dBm
| SPURIOUS_LINE_2BS
-40 dBm
-50 dBm
et e 0 N T— s
e
-70 dém
-80 dém
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up J RBW | Frequency \ Power Abs J ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 937.22389 MHz -56.65 dBm -31.65 dB
1,000 GHz 2.490 GHz 1.000 MHz 2,47684 GHz -56.67 dBm -31.67 db
2,580 GHz 5.000 GHz 1.000 MHz 2,58702 GHz -35.97 dBm -10.97 dB
5,000 GHz 10.000 GHz 1.000 MHz 7.65348 GHz -38.04 dBm -13.04 dB
10,000 GHz 18.000 GHz 1.000 MHz 15.71239 GHz -53.03 dBm -28.03 dB
18,000 GHz 26.000 GHz 1.000 MHz 25.73877 GHz -53.12 dBm -268.12 dB
—
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Datel O MR 2008 0110224
Sporton International Inc. (Kunshan) Page Number 1 A45 of A224

TEL : +86-512-57900158
FCC ID : B32VP100




s=aranas. FCC RF Test Report Report No. : FG521307B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) VE)\I/I)éIlg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0035
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0029
-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0024
20 Battery End Point 0.0011
Note:
1. Normal Voltage =3.9 V.; Battery End Point (BEP) =3.5 V.; Maximum Voltage =4.35 V
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz

Mod. QPSK 16QAM
RB Size Full RB

Middle CH 5.07

64QAM Limit: 13dB
Full RB Full RB
6.00 6.35

Result
PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

e
Ref Level 24.50 dom  Offset .60 db
o att 308 AQr 2ms @ RBW 10 MHz
@15z view
01 e
0.01 %
5
X
¥
1E: 4
i
E-04-
e ‘,
i
CF 707.5 MHz Mean Pyer + 20.00 dB
Complementary Cumulative Distribution Functiol Samples: 130000
Mean | peak |  crest | 10% | 19% | 0.1% | 0.01% |
Trace 1 | 2173 dem 2748 dém 5.74 db 2.41 b 4.29 db 5.07 da 5.45 d
l—

Middle Channel / Full RB/ 16QAM

Spectrum vy
Ref Level 24.50 dom  Offset 4,60 b
o att 308 AQr 2ms @ RBW 10 MHz
@15z view
=
01 -
0.01 e
1E 3
\
\
E-04-
t
1E
CF 707.5 MHz Mean Pyer + 20.00 dB
Complementary Cumulative Distribution Functiol Samples: 130000
Mean | peak |  crest | 10% | 19% | 0.1% | 0.01% |
Trace 1 [ 2061 dem 27,38 dém 6.77 db 3.10 db 5.0+ dB 6.00 d 6.55 da
l—
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Middle Channel / Full RB/ 64QAM

Ref Level 24.60 dém  Offset 460 d&

o att J0de AQT 2ms @ RBW 10 MHz
@15z view

=

0

0,01 —

1E-

\
1E-04 LY
\

1E- \
|CF 707.5 MHz Mean Pyer + 20.00 dB

Complementary Cumulative Distribution Function Samples: 130000

mean | peak | crest | 10% | 19 | 0.1% | 0.019% |
Trace 1 | 19,64 dbm 27.27 dBm 7.63 dB 3.13 dB 5.28 dB 6.35 di 7.16 d8
)il Wy e
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz

Mod. QPSK 16QAM
Middle CH 1.29 1.28

BW 3MHz

Mod. QPSK 16QAM
Middle CH 3.00 3.02

BW S5MHz

Mod. QPSK 16QAM
Middle CH 4.95 4.86

BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.61 10.01

LTE Band 12

Spectrun o Spectrun o
Ref Level 24.50 dbm  Offset +.60 db = RBW 30 Kz Ref Level 24.50 dbm  Offset 4,60 db = RBW 30 kHz
o att 30d8  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30d8  SWT 63.2ps @ VBW 100 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max (@ 17K Max
o ML 16.00 dBm o : M1 15.69 dBm
N N v . 707.65940 MHz Y R N 10 M
10d Fashihdeiits il o Ve 26.00 dB g AU Ve W Py
\ 1.289500000 MHz, / B \ 1.278300000 MHz,
ode \l 548.8 8 Q factor \ 553.3
rd R /
/ 5 2
-10 dém = -10 dém 7
20 dBm— e S e 20 dBm: —— 4 4 — —
0 dBm—1 T, o e N
-30 dbm -30 dbm
40 dam 40 dam
50 dém 50 dém
-60 dBm -60 dBm
70 dam 70 dam
CF 707.5 MHz 1001 pts Span 2.8 MHz. CF 707.5 MHz 1001 pts Span 2.8 MHz.
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
ML 1 707.6594 MHZ 16.00 dBm nda dowr 1.2895 MHz ML 1 707.2678 MHZ 15.69 dBm ndé down L2783 MHz
TL 1 706.8427 MHz -5.83 dbm nd@ 26,00 d& TL 1 706.885 MHz -10.17 dBm nde. 26,00 d&
T2 1 708.1322 MHz ~10.14 dém Q factor 548.8 T2 1 708.1434 MHz ~10.18 dBém Q factor 553.3
L e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VP100

Page Number 1 A49 of A224
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Report No. : FG521307B

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

rum vy trum vy
Ref Level 24.60 cBm  Offset 4,60 dB w RBW 100 kHz Ref Level 24.60 0Bm  Offset 4,60 dB » RBW 100 kHz
fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT Jo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SCL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
P 1 mi[1] 1741 By P MI1] 17.23 By
P RPN . P 707.82970 MHz N e 707.15230 MHz
04 - Wi \ 26.00 dB) 04 Ml e \ 26.00 dB)
By 2.997000000 MHz B \ 3.015000000 MHz
o Q factor 236.2 o Q factor \ 234.5
-10dBm -10dBm ‘\
—~ ~— i — VA
o e = — -20 dm e
kg v e
-30 dBm -30 dBm
-40 dBn -40 dBn
-50 dem: -50 dem:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 707.8297 MHz 17.41 cbm ndé down 2,997 MHz ML 1 707.1523 MHz 17.23 obm ndk down 3.015 MHz
T1 1 706.0135 MHz -6.15 dém nd@ 26,00 d& T1 1 705.9775 MHz -B.79 dBm ndg 26.00 d&
T2 1 709.0105 MHz -5.00 dBm Q factor 236.2 T2 1 708.5525 MHz -6.63 oBm Q factor 234.5
- . - - —

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum
Ref Level 24.50 dm  Offset 460 db e RBW 100 Kz Ref Level 24.50 dm  Offset 460 db e RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT Jo Att 30ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SCL Count 100/100 SCL Count 100/100
[@ 17K Max [@ 17K Max
. Ml 15.53 dBm| P MI1] 15.50 dBm|
] 707.22000 MHz ¥ 707.98000 MHz
. e S g A oy e 26.00 dB 04 S e e L nd Yo e 26.00 dB
By 4.945000000 MHz J| Bw \ 4855000000 MHz
a | Qfactor 143.0 o Q factor 1 145.8
i |
J H |
-10 dBm -10 dBm +
/ \
-20 dBrm- —7 -20 dBrm-
vt e i P AL . A M fomn
30 dem . ETETEEs [ ath
-40 dBn -40 dBn
-50 drm -50 drm
-60 dBm -60 dBm
<70 dBm <70 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 707.22 MHZ 15.53 dbm ndé down 4,945 MHz ML 1 707.98 MHz 15.50 oBm ndk down 4.B55 MHz
T1 1 705.032 MHz -10.57 dem nd@ 26,00 d& T1 1 705.062 MHz -10.62 dBm ndg 26,00 d&
T2 1 709,578 MHz -10.15 dém Q factor 143.0 T2 1 709.918 MHz -10.60 dBm Q factar 145.9
2l T 2l '

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 24.60 0Bm  Offset 4,60 db e RBW 300 kHz Ref Level 24.60 0Bm  Offset 4,60 db w RBW 300 kHz
fo Att 30d8 SWT 12,6 us @ VBW 1 MHz Mode Auto FFT Jo Att 30d8 SWT 12,6 ps @ VBW 1 MHz  Mode Auto FFT
SCL Count 100/100 SCL Count 100/100
@ 1Pk Max @ 1Pk Max
& i o 704.4430 et & ' e 7050420 et
Ea it s S SV P MmN, b,

104 / \ “ndn T 26.00 dB 104 Mo “""'-n'n\m’\--/“\n,\ 26.00 dB
o Q factor ! 3.3 o Q factor 70.5
B +f

-10 dBm [ -10 dBm ¥
/ | /
-20 dam — : . -20 dBrm- + -
", W ad LN RPN ~. | L - Ly
A e S AN _, i . o
-30 d8m & s -30 dBm el
-40 dBn -40 dBn
-50 dem: -50 dem:
-600 dBm -600 dBm
<70 dBm <70 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 704.443 MHz 17.54 dbm ndé down 9,61 MHZ ML 1 705.842 MHz 16.06 oBm ndk down 10.01 MHz
T1 1 702.685 MHz -8.66 dBm nd@ 26,00 d& T1 1 702,505 MHz -9.78 dBm ndg 26,00 d&
T2 1 712,295 MHz -7.14 dBm Q factor 73.3 T2 1 712.515 MHz -5.52 dbm Q factor 70.5
( X ] w ( X ] w

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

Mod.

QPSK

16QAM

Middle CH

1.09

1.10

BW

Mod.

QPSK

16QAM

Middle CH

271

2.72

BW

Mod.

QPSK

16QAM

Middle CH

4.50

4.49

BW

Mod.

QPSK

16QAM

Middle CH

8.93

9.03

LTE Band 12

Spectrun o Spectrun o
Ref Level 24.50 dbm  Offset +.60 db = RBW 30 Kz Ref Level 24.50 dbm  Offset 4,60 db = RBW 30 kHz
o att 30d8  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30d8  SWT 63.2ps @ VBW 100 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
o 17.51 dbm o M1 16.2
- IR 707.58110 MHz 707.30980 MHz
LA A A 90909091 M Y (- (T 96. 97 M
104 ; 1.090909091 MHz 10d A e t 1.096503497 MHz
0de ," 0de
/
-10 dém -10 dém
20 dBm— P 20 dBm— oo O
[WNALY (P SAVIWAY & s
-30 dbm -30 dbm
40 dam 40 dam
50 dém 50 dém
-60 dBm -60 dBm
70 dam 70 dam
CF 707.5 MHz Span 2.8 MHz. CF 707.5 MHz Span 2.8 MHz.
Marker Marker
Type | Ref | Tre | X-value | Function Result | Type | Ref | Tre | | _Function | Function Result |
ML 1 707.5811 MHZ ML 1
T1 1 706.54895 MHz 1,090909051 MHz T1 Oce Bw 1,096503457 MHz
T2 1 708.03566 MHz T2
L L
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Report No. : FG521307B

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

rum vy trum vy
Ref Level 24.60 cBm  Offset 4,60 dB w RBW 100 kHz Ref Level 24.60 0Bm  Offset 4,60 dB » RBW 100 kHz
fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT Jo Att 30ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SCL Count 100/100 SCL Count 100/100
@ 1Pk Max @ 1Pk Max
& e, 7o, 0540 M3 & e 77 18500 P
N N N ;- T LAy, o P o S
. ] occhw 2.709290709 Mriz . v ST 2.721270721 Wiz
10 it 10¢ f
] ) ] \
! A / \
0 0 -
! \ \
/ \
-10 dBm f T -10 dBm -
/ Y \
-20 g e et — -20 dem — -
- — i L AN O
-30 d8m -30 dém = -
-40 dBn -40 dBn
-50 dem: -50 dem:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 706.1054 MHZ 16.26 dbm ML 1 707.1683 MHz 17.42 obm
T1 1 706.13936 MHz 11.64 dém Occ Bw 2,709290709 MHz T1 1 706.13337 MHz 10.33 dBm occ Bw. 2,721278721 MHz
T2 1 70884665 MHz 10.75 dBm T2 1 708.85465 MHz 10.22 oBm
( X ] w ( X ] w
Ref Level 24.60 0Bm  Offset 4,60 db = RBW 100 kHz Ref Level 24.60 0Bm  Offset 4,60 db w RBW 100 kHz
fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT Jo Att 30ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SCL Count 100/100 SCL Count 100/100
@ 1Pk Max @ 1Pk Max
P Ml 15.49 dBm| P . MI1] 14.65 dBm|
) Y 706.02100 MHz g 706.87100 MHz
PRV VU PN LW . S £ 55 - L, b, T 55 5 M
104 ; o Ok Bl 4.495504496 MHz 104 AT SV TauS LT, mn-mw,,,nfu‘_ 4485514486 MHz
/ L
0 0
JJ \
-10 dam - -10 dam -
/ ] 4
-20 dBm- -20 dBm- : ks
o - ) “
- PR o | ey
a0 dém 40 dem ! s Ve S
-40 dBn -40 dBn
-50 dem: -50 dem:
-60 dBm -60 dBm
<70 dBm <70 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 706.021 MHz 15.45 cbm ML 1 706.671 MHz 14.65 obm
T1 1 705.24226 MHz 9.78 dém Occ Bw 4495504496 MHz T1 1 705.26224 MHz 9.86 dBm occ Bw. 4485514486 MHz
T2 1 709.73775 MHz 11.34 dBm T2 1 705.74775 MHz 5.57 dbm
2l T 2l '

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 24.60 0Bm  Offset 4,60 db e RBW 300 kHz Ref Level 24.60 0Bm  Offset 4,60 db w RBW 300 kHz
fo Att 30d8 SWT 12,6 us @ VBW 1 MHz Mode Auto FFT Jo Att 30d8 SWT 12,6 ps @ VBW 1 MHz  Mode Auto FFT
SCL Count 100/100 SCL Count 100/100
@ 1Pk Max @ 1Pk Max
. Ml 16.86 dBm| P MI1] 17.01 dBry
T Pty e o 706.5810 MHz | . 706.2610 MHz
. i Al il .931068931 MHz . rali g Yot 9030969031 MHz
i
7 {
0 2 0 ‘
/ [ \
-10 dam 4 -10 dam ! ‘.‘
/ / \
-20 dem- ——1— 1 -20 dBm- —
PR A e W S p LS N -
S v < e . A
-30 dBm A0 Hem
-40 dBn -40 dBn
-50 dem: -50 dem:
-600 dBm -600 dBm
<70 dBm <70 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 706.581 MHz 16.88 dbm ML 1 706.281 MHz 17.01 cBm
T1 1 703.0245 MHz 10.71 dém Occ Bw 8.931068931 MHz T1 1 702.9845 MHz 10.91 dBm occ Bw. 9.030969031 MHz
T2 1 711.5555 MHz 10.05 dBm T2 1 712.0155 MHz 5.63 dbm
( X ] w ( X ] w

Sporton International Inc. (Kunshan)
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SPORTON LAB.
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum Ly sectrum A
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit ¢heck PAES - _jg'égil?r%miuék"-li_ PAES
0 d!iffw sPURIOUS_|INE_ABS A [’ ‘\ Phve _ rllR?bl\J, _JLINE_ABS._| PABS
10 dBm ( ! 10 dem j -
\l |
-10 dem ! -10 derr ]
SPURIOUS_LINE_ABS \ !(
-20 dBm l\q 20d v v
-30 dBm / 20 dam—L \l
v .
A \
-40 dam —/, ,’\w -40d
-50 dém — \—?H‘:E/. — =
i e
-60 FjﬂBﬂrr/__ I I p— -60 dem — ]
70 dBm 70 de
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
£20.000 MHz 698,900 MHz 100,000 kHz 698,85555 MHz -25.28 dBm -12.26 di 714.000 MHz 716.000 MHz 100.000 kHz 715.72527 MHz 21,38 dém -8.61dB
698.900 MHz 699,000 MHz 30.000 kHz 698.99755 MHz -19.28 dBm -6.28 d& 716.000 MHz 716.100 MHz 30,000 kHz 716.00105 MHz -16.81 dBm -3.81dp
£99.000 MHz 701,000 MHz 100,000 kHz 699,25674 MHz 21.69 dBm -8.31 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -22.58 dBm -9.58 dB
T - T
Il - ( )i ] ]
20:14:3
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ectrum Ly Spectrum by
Ref Level 24.50 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit ¢heck PAES | SPURIAHE OHBEKARS PAES
0 ”!iff.., sPURIOUS_|INE_ABS A “ %Flhe $purtous LINE aps | PAES
AP ¥ s,
10 dem T 10 der /,-L \
|
[ 1]
i T
| | |
-10 dem : | |
SPURIOUS_LINE_ABS \ ‘I
-20 dBm
l \‘M IH‘\‘“
ls ey
-30 dBm - 7 i
P
-40 dam = 40 dl
o —
-50 dBm —= -50 den -
o o o M.
-60 dBm r———— -60 dem
70 dBm 70 de
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Freguency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 698.598666 MHz -26.05 dBm -15.05 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.90809 MHz 13.71 dém -16.29 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99665 MHz -27.27 dBm -14.27 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00155 MHz -24.73 dém -11.73 dB
£99.000 MHz 701.000 MHz 100,000 kHz 699,90410 MHz 13.67 dBm -16.33 de 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -22.31 dBm -9.31 dB
— —
Y - Y
Il - ( ) J -
Date: 8 D B.MAR.2025 20:33:45
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SPORTON LAB.
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Report No. : FG521

307B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

== Spectrum by
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
=— TES SPURIFHIE CHUEKABS AES
o0 dhlgit ¢heck PAES . ol ngwwmubn& . [ 38
Line _BPURIOUS_|INE_ABS PAES /‘\ Line _ rllR;ﬁ\J, _JLINE_ABS._| PAES
10 dBm ] I 10 d8m } !
[ [
ode ‘; 0dB J
-10 dem ‘ -10 derr
SPURIOUS_LINE_ABS \ r
-20 dBm \k 20d g
|
-30 dBm 7 - -30 den f ! \
-40 dem | \« a0d ﬂ.‘
-'""'JN Vn\kwwﬂ / Iu‘k\
50 dem e S der - =
.‘// S —
-60 dem =1 -60 dBm -
et +—~ ] [ NS S -4
70 dBm 70 de
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
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30.000 MHz 600,000 MHz 100.000 kHz 680.59970 MHz ~64.10 dBm -51.10 dB 30.000 MHz £90.000 MHz 100,000 kHz 662.12894 MHz -63.34 dBm -50.34 dB
725.000 MHz 1.000 GHz 100,000 kHz 903.70870 MHz -63.30 dBm -50.30 dB 725.000 MHz 1.000 GHz 100,000 kHz 941,80560 MHz -63.26 dBm -50.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.84 dBm -29.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -44.30 dBm -31.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -47.94 dBm -34.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -48.07 dBm -35.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.38215 GHz -50.96 dBm -37.96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37466 GHz -51.34 dBm -38.34 dB
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1,000 GHz 3.000 GHz 1.000 MHz 1,43014 GHz -44.60 dBm -31.60 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,87577 GHz -48.03 dBm -35.03 dB
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30.000 MHz 600,000 MHz 100.000 kHz 654.21289 MHz -63.76 dBm -50.76 dB 30.000 MHz £90.000 MHz 100,000 kHz 661.46927 MHz -63.75 dBm -50.75 dB
725.000 MHz 1.000 GHz 100,000 kHz 962,22527 MHz -63,48 dBm -50.48 dB 725.000 MHz 1.000 GHz 100,000 kHz 950.13736 MHz -63.38 dBm -50.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.24 dBm -30.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.69 dBm -30.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -48.21 dBm -35.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.70479 GHz -48.28 dBm -35.28 dB
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1,000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45,07 dBm -32.07 dB
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LTE Band 12 / 5SMHz
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30.000 MHz 600,000 MHz 100.000 kHz 654.54273 MHz -65.12 dBm -52.12 dB 30.000 MHz £90.000 MHz 100,000 kHz 660.47076 MHz -64.14 dBm ~51.14 dB
725.000 MHz 1.000 GHz 100,000 kHz 923,48901 MHz -67.46 dBm -54.46 dB 725.000 MHz 1.000 GHz 100,000 kHz 909.75275 MHz -67.64 dBm -54.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -43.01 dBm -30.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -42.02 dBm -29.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86777 GHz -51.89 dBm -38.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -51.80 dBm -38.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.09800 GHz -50.22 dBm -46.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 5.44489 GHz -58.95 dBm -45.95 dB
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1,000 GHz 3.000 GHz 1.000 MHz 1,42314 GHz -45.14 dBm -32.14 dB
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SPORTON LAB.
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Report No. : FG521307B

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum N spectrum Ly
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit gheck PAS Limit §heck
10 aé”r BPURIOUS INE_ABS PABS .10 aéhl;—l URIOUS INE_ABS
SPURIOUS_L s | SPURIOUS_LINE_ABS_
-20 dem: 20 dem:
30 dB -30 dem
-40 dBm 40 dEm
-50 dBn | -50 dBm
e —n-"""'] B ,__.-‘-AM"‘T
-60 dB J‘ - -60 dem
T uum“
-80 den -80 dBm
o0 d -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz ||| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 600,000 MHz 100.000 kHz 654.54273 MHz -65.06 dBm -52.06 dB 30.000 MHz £90.000 MHz 100,000 kHz 658.17091 MHz -63.99 dBm ~50.99 dB
725.000 MHz 1.000 GHz 100,000 kHz 897.66484 MHz -67.52 dBm -54.52 dB 725.000 MHz 1.000 GHz 100,000 kHz 926.78571 MHz -67.45 dBm -54.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -42.24 dBm -29.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -43.52 dBm -30.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84577 GHz -51.92 dBm -38.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -51.91 dBm -38.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07601 GHz -50.07 dBm -46.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 5.02099 GHz -50.13 dBm -46.13 dB
W Y - i ) ™)
Date: B.MAR.2025 21 Date: B.MAR.Z2025 21:20:46
Highest Channel / QPSK
Spectrum I?
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. ko
10 aaH_‘H PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dem
-40 dBm
-50 dBm
. o g et b w
-60 dBm
munJ"'J
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency \ Power Abs ALimit
30.000 MHz 690,000 MHz 100.000 kHz 661.79910 MHz -64.80 dBm -51.80 dB
725,000 MHz 1.000 GHz 100,000 kHz 8598.76374 MHz -67.44 dBm -54.44 db
1,000 GHz 3.000 GHz 1.000 MHz 1,41365 GHz -42,47 dBm -29,47 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,87127 GHz -51.60 dBm -38.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00950 GHz -59.12 dBm -46.12 dB
- —
| J v
Date: 8.MAR.2025
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s=aranas. FCC RF Test Report Report No. : FG521307B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) V?J,L?ge Deverian mesult
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0033
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0041
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0039 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0018
20 Battery End Point 0.0013

Note:
1. Normal Voltage =3.9 V.; Battery End Point (BEP) =3.5 V.; Maximum Voltage =4.35 V
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number : AB9 of A224
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s=aranas. FCC RF Test Report Report No. : FG521307B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.13 6.14 6.43 PASS

LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK
()
Set 4.60 ob
0deAQT 2ms @ RBW 10 bz
=
0.1
0.01-
1E-D '\
|
i1
1E-0 ;
|
1
1E-D:
!
(GF 782.0 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak crest | 10% | 190 | Da%e | 0.01% |
Trace 1 [ 21.83 dém | 27.82 dém 5.79 dB 2.45 b .36 dB 5.13 a8 5.57 b
[

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
FCC ID : B32VP100
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521307B

Spectrum

Middle Channel / Full RB/ 16QAM

fa
&
RefLevel 24.60 dem  Offset 4.60 db

Att 30 d8_ AQT 2 ms @ RBW 10 MHz
[@15a view

0.01
A
1E-0 He
4
1
1E-0 x
\ 5
[
1E-0 t

F 782.0 MHz

ean Pwr + 20.00 dB
CGomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 10% | | Da% | o0.01% |
Trace 1 [ 20.64 dem | 27.70 dBm 7.05 d8 3.13 08 .07 dB 6.14 dB 6.57 68
)i ] [EEREE ]
Middle Channel / Full RB/ 64QAM

Spectrum e
Ref Lavel 24.50 dom  OFset 4.60 30
att 3048 AQT 2 ms @ RBW 10 Mz

@153 view

fae

=

F 782.0 MHz

Complementary Cumulative Distribution Function

Mean | Peak | crest |
Trace 1 19.69 dBm 27.33 dBm 7.63 dB

ean Pwr + 20.00 dB

Samples: 130000
0.1% | 0.01% |
5.43 08 7.13 68

10% |
3.22 dB

10% |
5.30 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : B32VP100
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SPORTON LAB.

FCC RF Test Report Report No. : FG521307B

26dB Bandwidth

Mode
BW
Mod.
Middle CH
BW
Mod.
Middle CH

LTE Band 13 : 26dB BW(MHz)
5MHz

QPSK
4.94

16QAM
4.93

10MHz

QPSK
9.75

16QAM
9.87

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum = n
Ref Level 24.60 dBm  Offset 4.60 0B & RBW 100 kHz Ref Level 24.60 dBm  Offset 4.50 B & RBW 100 kHz
o At 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT e att 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
20 dom ! Mi[1] 16.50 dBm) 20 dem MY 1442 dBm
NS X 781.92000 MHz| T 782.32000 MHz
10 dBm TV T e ey 26.00 dB| 10 dBm , o S, £ TRy 26.00 dB|
] Bw }.935000000 MHZ | By }.925000000 MH
od / Q factor 158.4 0d ‘\ Q factor 'L‘ 156.8
17 b
10 -10 v
/ p \
20d " -20d :
] \
" Yy, R it MU e e v A
s ! - PV, SO Y, I AT
-40 -40 d
-50 dém -50 dBm
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHZz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function__| Function Result |
ML 1 76182 MHz 16.56 dbm nd& down 4935 MHz M1 EY 762,32 MHz 14.42 dbm ndb down 4925 MHz
T1 1 779.522 MHz -9.39 dBm nd8 26.00 dB T1 1 779.542 MHz -11.38 dBm ndB 26.00 d8
T2 1 764,458 MHZ -9.21 dBm Q factor 158.4 T2 1 764,468 MHZ -11.22 dBm Q factor 156.8
L JL J - L JL J -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 24,60 dbm  OFfset 4,50 0B & RBW 300 kHz Ref Level 24,60 dbm  Offset .60 6B & RBW 300 kHz
o At 30d8 SWT 126us @ VBW 1MHz  Mode Auto FFT e At 30d8 SWT 126us @ VBW 1MHz Mode Auta FFT
SGL Count 100/100 SGL Count_100/100
(@ 1P Max [@ 17k Max
P— “17.53 domy [ MiL1] 16.20 abm)
A e 782.5390 MHz N . . 779.2430 MHz,
P w | A \
10 dBm TAL 26.00 dB 10 dBm - hdB: \ 26.00 dB|
/ 9,750000000 MHZ 7 By \ 9.870000000 MH
[ : [ 78.6
o J Q factor 0.9 o / Q factor \ 8.9
¢ ! !
-10 - 10 - -
7 ] T
-20 d + 20 d - L
/ WA "\ I’ / = e S
/ WAV LA - g b e
30 - -30
7
-40 df 40 df
s
-50.dRm - wak -50 M=
-60 df -60 df
70 d 70 d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | ¥-value | _Function__| Function Result |
ML 762,539 MRz 17.83 dim ndB down 9.75 MHz M1 1 779,243 MHz 16,26 dbm nd@ down 9.7 MHz
T 1 777.045 MHz -8.25 dBm s 26.00 d8 1 1 777.065 MHz -9.56 dBm da 26.00 d8
T2 1 786,795 MHz -7.15 dam Q factor 0.3 T2 1 786,935 MHz -9.88 dBm Q factor 78.9
L AN 4 ‘ L JL 4 ‘
Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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Report No. : FG521307B

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

5MHz

Mod. QPSK

16QAM

Middle CH 4.47

4.48

BW

10MHz

Mod. QPSK

16QAM

Middle CH 8.99

8.97

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum = Spectrum
Ref Level 24.60 dBm  Offset 4.60 0B & RBW 100 kHz Ref Level 24.60 dBm  Offset 4.50 B & RBW 100 kHz
o At 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT e att 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
20 dom 15.87 dBm) 20 dem Mi[1] 14.71 dBm
782.67900 MHzZ| , 000 MHz
AV A 55 6 1 A e WP T2
10 dBm Y +.465534466 MHz 10 dBm ; s Y, el LT
7 T
d i /
! T ! ]
10 v i 10 F
/ / \
-z0d -20 d i
P Sy T o R A b -~ A
30 = |30 der—
0 d 40 di
-50 dém 50 dBm
60 d 60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHZz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 762,679 MHz 15,67 dbm M1 EY 762,26 MHz 14.71 dbm
TL 1 770.77223 MHZ 0.10 dBm 0cc Bw 4465534466 MH2 T1 1 770.75225 MHz 8,60 dEm 0cc Bw 4475524476 MHz
T2 1 764.23776 MHZ 10.28 dBm T2 1 764.22777 MHZ 5,56 0Bm
L JL J - L JL J -
Spi y = Spec "
Ref Level 24.60 dbm  Offset 4.60 0B & RBW 300 kHz Ref Level 24.60 dBm  Offset 4.50 B & RBW 300 kHz
o At 30d8  SWT 126us @ VBW 1MHz  Mode Auto FFT e att 30d8 SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
20 dom M1 Mi[1] 16.93 dBm) 20 dem 7 11[1] 17.38 dBm
- IR N N ~ 781.0810 MHz - o A — 781.4410 MHz
10 dBm b= A Y MoedEE —-\\ 8.991008991 MHZ, 10 dém — T — T OEE B 8.971028971 MHZ|
! \ /
od 4 L od -
\ /
10 1 10 :
| T
/ \ /
-20d - -20 df -
-30 Vat = - 30 / -
/
0 d { 40 di +
i 7
-50 daq—p<—L -50 dim—f7rt-
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHZz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 1 761061 MHz 16.53 dbm M1 EY 761441 MHz 17.38 dbm
TL 1 77,5245 MHz 10.11 dBm 0cc Bw 8001008991 MHz T1 1 775445 MHZ 9,90 dBm 0cc Bw 8071028971 MHz
T2 1 766.5155 MHz 10.62 dBm T2 1 766.5155 MHz 10.72 dBm
L] [ )i L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521307B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

ectrum = sectrum o
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Swee Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Swesp
P
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dblgut Gheck PAES 20 dbjpoit fheck [T
Line _§PURIOUS_| INE_ABS M PAES Line _$PURIOUS_LINE_ABS_| PAES
10 dBm H 10 dBm
od \ 0 deém
-10 dBm - i‘ I -10 dBm
-20 dem i‘ -20d
nr | i I e - i
SPURIOUS_LINE ABS_ }‘ \.‘ J | SPURIOUS_LINE_ABS_ H
40 dBm N ﬂ ﬂ 40 dB IJ\‘ "
|
o \_ N1 " lj (NA
-60 dBm [ \ JU 60 de =
I ™ A
- | -70 dBm
70 dem T I nd 2
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77499401 MHz -69.27 dém -34.27 de 763.000 MHz 775.000 MHz 6,250 kHz 77204496 MHz -75.82 dém -40.82 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88516 MHz -45.40 dBm -32.40 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.71703 MHz -63.84 dBm -50.84 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97607 MHz -48.66 dBm -35.66 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.97687 MHz -68.42 dBm -55.42 dB
776.000 MHz 788,000 MHz 100,000 kHz 77732468 MHz 21,31 dBm -8.69 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 21.00 dém -9.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,04600 MHz -67.75 dBm -54.75 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.04261 MHz -46.09 dBm -33.09 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,35280 MHz -63.47 dBm -50.47 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.62622 MHz -42.48 dBm -29.48 dB
793.000 MHz 306,000 MHz 6,250 kHz 794 40909 MHz -74.95 dBm -39.95 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.30519 MHz -65.38 dBm -30.38 dB
- — y —
Il - ( )i ] ]
Date: 9.MAR.2025 01 27
=
ectrum Ly trur l
Ref Level 24.50 dBm  Offset 4.60 dB Mode Auto Sweel Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
P
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dblgut Gheck PAES 20 bl dheck PARS
Line _§PURIOUS_| INE_ABS PAES Line _§PURIOUS_LINE_ABS_| PAES
10 dBm 10 dém
[
od i ‘ 0 dem ‘ ‘
-10 dBm - } l -10 dBm } ‘
-20 d8m i‘ \ -20 dBm J‘ i
i ane oo S L
SPURIOUS_LINE ABS_ 7 [— SPURIOUS_LINE_ABS_ L LU"
40 dBm ~ '*'\\‘ 40 dBm. t ""“\
-50 dBm ( e 50 dBm
-60 dBm J -60 dBm ( Mm
70 dam — [ 70 dem 1 *\-—nm..,‘_
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77497003 MHz -65.95 dBém -30.95 de 763,000 MHz 775.000 MHz 6,250 kHz 77344755 MHz -75.65 dém -40.65 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -38.32 dBm -25.32 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -51.33 dBm -38.33 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99785 MHz -42.61 dBm -29.61 dB 775.000 MHz 776,000 MHz 30,000 kHz 775,99236 MHz -54,99 dBm -41.89 dB
776.000 MHz | 788,000 MHz 100,000 kHz 779.73427 MHz | 6.77 dBm -23.23 de 776.000 MHz 768.000 MHz 100.000 kHz 784.78122 MHz 6.52 dém -23.48 db
788.000 MHz 788.100 MHz 30.000 kHz 788.04431 MHz -40.26 dBm -36.26 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.04670 MHz -39.08 dBm -26.08 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -45.13 dBm -32.13 dB 788,100 MHz 703,000 MHz 100.000 kHz 788,13671 MHz -35.21 dém -22.21 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,42208 MHz -63.26 dBm -28.26 de 793.000 MHz 806.000 MHz 6,250 kHz 793.14935 MHz -57.76 dBm -22.76 db
— —
T m T
Il (] [ i ] ]
Date: 9 ol
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

J

Ref Level 24.60 dbm _ Offset 4.60 db Mode Auto Swesp Ref Level 24.60 dBm  Offset 4,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dhifait Gheck DARS 20 dbifait ¢heck PABS
Line $PURIOUS LINE ABS ” PABS ine _$PURIOUS_LINE_ABS PASS
10 dBm H
0d “ 0ds
-10 dBm i 1 -10 derv —
-20 dBm -20 deém
- [ ne s ]
SPURIOUS_LINE ABS_ i J SPURIOUS_LINE_ABS_ n
40 dBm h— q 4 i 40 dB A
[ o L1 ]
-50 dem = ‘k il 50 l H{ Jl t \J\
-60 dam [ \ I,I | -0 dBr S j
M A
-70 dam -70 dBn
g o I ALY .
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.00401 MHz -72.35 dBm -37.35 d& 763.000 MHz 775.000 MHz 6.250 kHz 763.38961 MHz -75.77 dBm -40.77 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.51523 MHz -44.36 dBm -31.36 d& 775.000 MHz 775.900 MHz 100.000 kHz 77583661 MHz -63.86 dBm -50.86 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99466 MHz -49.32 dém -36.32 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99675 MHz -68,3% dBm -55.39 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.32468 MHz 19,72 dBm -10.23 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,63936 MHz 19,95 dBm -10.05 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01793 MHz -67.58 dBm -54.58 d& 768.000 MHz 788.100 MHz 30,000 kHz 788.00255 MHz -43.47 dBm -30.47 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,44091 MHz -61.96 dém -48.96 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.67028 MHz -39,92 dBm -26.92 dB
793.000 MHz 506,000 MHz 6,250 kHz 794,25325 MHz -73.17 dBm -38.17 dB 703.000 MHz 506.000 MHz 6.250 kHz 705,35714 MHz -65.47 dBm -30,47 db
I ) ™ n | gl

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 db

Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 de

Mode Auto Sweep

J

@1 Avgpwr @1 svgPwr

20 abipiLgheck PARS o0 dbHRt Gheck PARS
Line EPURIOUS _LINE_ABS PAES BPURIOUS INE_ABS PAES

10 dBm

od [ 0de ‘ ‘

-10 dBm } ‘i -10 dBrr — J \

-20 dam f -20 demr

. ] \ . i \
SPURIOUS_LINE_ARS_ J L\“ | SPURTOUS_LINE_ABS /J T

-40 dam -40 dB \LP

-50 dBm / f 50 dB

-60 dBm -60 derr M«

70 dam J e A 70 dBm K Py,

e I i .
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 774,99401 MHz -66.62 dBm -31.62 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.58042 MHz -75.84 dBm -40.84 dB
775.000 MHz 775,900 MHz 100,000 kHz 77587977 MHz -39.35 dBm -26.35 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.88516 MHz -52,70 dem -39.70 db
775.900 MHz 776.000 MHz 30,000 kHz 77598147 MHz -43.42 dBm -30.42 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98876 MHz -56.55 dBm -43.55 dB
776.000 MHz | 788,000 MHz 100.000 kHz 78047752 MHz | 5.81 dém | -24.19 di 776.000 MHz 788.000 MHz 100,000 kHz | 783.83417 MHz 5.43 dém -24.57 dB
788.000 MHz 788,100 MHz 30,000 kHz 78802962 MHz -50.90 dBm -37.90 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.07797 MHz -39.56 dBm -26.56 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,17587 MHz -46.94 dBm -33.94 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.11224 MHz -35,27 dBm -22,27 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,17532 MHz -66.28 dBm -31.28 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -58,31 dBm -23.31 dB
— -r
i ] i 1 e

Sporton International Inc. (Kunshan)
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 db Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4,60 dB Mode Auto Sweep

@1 AvgPwr @1 avgPwr
20 dhifait Gheck DARS 20 dbifait ¢heck PABS
Line $PURIOUS LINE ABS ﬂ paks ine _$PURIOUS_LINE_ABS PAES n
10 dBm H H
o I . I
-10 dBm J‘ l\ -10 der — ‘ ‘
-20 d8m -20 dBm ‘ \
. [ . )
SPURIOUS_LINE ABS_ J' l\‘ SPURIOUS_LINE_ABS_ H J \
-40 dem ' m 4 40 dBy U' L
I LA o .Y
o (N L LM
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763.000 MHz 775,000 MHz 6,250 kHz 774.03407 MHz -73.64 dBm -38.64 dB 763.000 MHz 775.000 MHz 6.250 kHz 764.06094 MHz -75.75 dBm -40.75 dB
775.000 MHz 775,900 MHz 100.000 kHz 77589236 MHz -50.30 dBm -37.30 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.49945 MHz -63,89 dBm -50.89 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599106 MHz -52.23 dém -39.23 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96039 MHz -68.33 dBm -55.33 dB
776.000 MHz 788,000 MHz 100,000 kHz 77732468 MHz 19,03 dBm -10.97 d& 776.000 MHz 788.000 MHz 100.000 kHz 78663936 MHz 18,88 dBm -11.12 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.00125 MHz -68.02 dém -55.02 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.00884 MHz -49.55 dém -36.55 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,39196 MHz -61.64 dém -48.64 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.62622 MHz -45,25 dBm -32.25 dB
793.000 MHz 806,000 MHz 6,250 kHz 79869481 MHz -62.33 dBm -27.33 dB 703.000 MHz 806.000 MHz 6.250 kHz 803,69481 MHz -60,87 dBm -34,87 db
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 774.00401 MHz -69.10 dBm -34.10 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.37063 MHz -75.71 dBm -40.71 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.87707 MHz -40.40 dBm -27.40 dB 775.000 MHz 775.900 MHz 100.000 kHz 77585100 MHz -54,41 dBm -41.41 dB
775.900 MHz 776.000 MHz 30,000 kHz 77598017 MHz -44.50 dBm -31.50 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98516 MHz -58.63 dBm -45.63 dB
776.000 MHz | 788,000 MHz 100.000 kHz 78096903 MHz | 4.62 dBm | -25.38 di 776.000 MHz 788.000 MHz 100.000 kHz | 784.24176 MHz 4,43 dém -25.57 dB
788.000 MHz 788,100 MHz 30,000 kHz 78803791 MHz -53.01 dBm -40.01 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.01304 MHz -40.09 dém -27.00 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,13671 MHz -49.37 dBm -36.37 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -36,13 dBm -23.13 dB
793.000 MHz 506,000 MHz 6.250 kHz 798,69481 MHz -64.75 dBm -29.75 di 793.000 MHz 806.000 MHz 6,250 kHz 793.17532 MHz -60,80 dBm -25.80 dB
— -r
i ] i 1 e

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VP100

Page Number 1 A76 of A224






